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General Information

Ej:{n ATy

Application/H {5 B :
Applicant:-«-«ooooeeeeeeeee : Henan Hengyi lithium energy technology Co., Ltd
B f R SRR A
Address:---reeeereeeeee : Building 3, Xinhua Industrial Park, Longmen Avenue, Xinhua District,
PR AL e ; Pingdingshan City, Henan, P.R.China

e VAT e S T L R R X T TR E T AR X P 3 5 A%
Contact information-----+- : Tel: 13525016357
PRARTT e : E-mail: 714739771@qq.com

Website: /
Product InformatlonIF‘nuf“E
Product Name:------------- : Cyllndrlcal Lithium-ion Rechargeable Cell
ang@\ ..................... . 1‘35}&%@#’%?73‘6%%/1_‘

Model and parameters:--: 1049550 1500mAh, 3.7V, 1500mAh, 5.55Wh

Y R .
Manufacturer------------- Z Henan Hengyi lithium energy technology Co., Ltd
o Y D AT . VAT ] — 0 B R 3 R A
Address: e : Building 3, Xinhua Industrial Park, Longmen Avenue, Xinhua District,
G AL Lo : Pingdingshan City, Henan, P.R.China

r LR ] B P T L T A X O TR IE BT R X ke 3 5k
Factory:---woeeeeeeees : Henan Hengyi lithium energy technology Co., Ltd
FERR B oo A T R R B TR A
Address:---reereeeeeeees 3 Building 3, Xinhua Industrial Park, Longmen Avenue, Xinhua District,
P ST IE e ; Pingdingshan City, Henan, P.R.China

TV e T T L T e Xt 1 1B X el 3 5k

Testing Laboratoryl{ﬁ!]ﬁ\“?é%i

Laboratory: -« ; Guangzhou MCM Certification & Testing Co., Ltd.
b/ 7N [y AR ERRRRCLERRRRRRER : TN SRS W ARA FR A 7]
Address - 1 Building 2 No. 45 Zhong Er Section of Shiguang Road, Zhongcun Street,
b RN E R IV 11| RRRRRRRTEES : Panyu District, Guangzhou City, Guangdong Province, China.

R AR TN T R B X R A T B B B 456 5 2 1K
Testing Location:--+--+--+- : No.13, Zhong San Section, ShiGuang Road, Panyu District, Guangzhou
AR SLIS == bk : City, Guangdong Province, China.
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Test Spemflcatlonl{ﬂhi\ih{&

Standard: oo : UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS” Model Regulations(22") special provisions 188
DAARAE oo WA (R Tl e is i d i METEA) (Rev. 22) FiikRIE 188

Test conclusmnl(')'!hi\"?‘:kum

Recelpt Date ................ :

BT LR . 2022-06-07
Test Date------rcoerveeeees :
RN S E:' FETTER T 2022-06-07 ~ 2022-07-22

Test Conclusmn/(“]ﬁﬁ%%

The package submitted by XINYU GANFENG SECTRONICS C@L D. is capable withstanding a
1.2m drop test in any orientation without damage ta s contgifled therein, without shifting of

the contents.
H RSB T AR A AIER B F A% K % $.2m ﬁﬁ%mﬁ,ﬁ
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UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
Model Regulations(22") special provisions 188
e E CRTalkbeisimpgd il sy A) (Rev. 22) Rkl E 188

Clause Requirement Result Verdict
K =R ZR Fa L)
Test procedure/ X5 & P
The package of batteries is dropped from 1.2m in any
orientation. The test floor is concrete floor. P
RV AR B A DA R T ) A 1.2 SK kv 28 7K g i T
Requirements/ FrvEER P
Each package is capable of withstanding a 1.2m drop test
in any orientation without damage to cells or batteries )
] ] ) o The package is not
contained therein, without shifting of the contents so as to
) cracked, the contents are

allow battery to battery (or cell to cell) contact and without

not damaged and not P
release of contents. hifted

; . s . e | SNITLEA.
A IR DR R T LA 1.2 KBRS, TR |
" 4 e , B BRERMR, WD LT

LA R IR B S IR, A R sl B A A Y
R A R T i DA R 0 R P ) RV B s
Surface Met requirements. P
RS T R K
Arris Met requirements. P
k& TR R
Angle Met requirements. P
V& T R EKR

Package information/ 3% &

Lithium-ion cells / batteries

Lithium-ion cells

LB T A

Lithium-metal cells / batteries N/A

B4 L i A& B
Package weight(kg) 8.70 _
f0.3% 5 B (kg)

Package size(mm) 500%x250%x130 o
A48 KT (mm)

Number of batteries or cells per package(pcs) 200 -
0BT A B HIB B LR T B (pes)

Mass of per battery or cell(g) 38.4 _
A LI B O ) 5 ()

Net weight of batteries or cells per package(kg) 768 o

FAAN LA P R B FELES 1 1 EE i (Kg)

Number of equipment per package(pcs)

B A e 1 KR (pes)
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Photos of the Cell
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Cell (IMR18650-1500mAh, 3.7V, 1500mAh, 5.55Wh)
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Photos of the Package
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-- End of Report --
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Important Note

EEEMR

1. This test report is invalid without the special testing seal and cross-page seal of Guangzhou
MCM Certification & Testing Co., Ltd.
AAGI AR T M IR I BAA PR A R I 7, Bg% 5 Io AL

2. Nobody is allowed to partly photocopy this test report without written permission of Guangzhou
MCM Certification & Testing Co., Ltd.
AREET MIFRARAGTIEARA BRAF IR, AR EHA R MRS .

3. This test report is invalid without the signatures of Approver, Reviewer and Tester.
AR TN BN RS B3 25 44 TE AL

4. This test report is invalid if altered.
ARG I i 75 R B R

5. Objection to this test report must be submitted to Guangzhou MCM Certification & Testing Co.,

Ltd. within 15 days after the publication of the report.
AR BRI R A R D AE RS R AT H AR TR A ) M S RA I AR AT B A ] F2

6. This test report is only responsible for the received samples.
ARG I w7 SO0 A 53

7. The test items in this report are not in the scope of CMA. They do not have the impartial function.
AAR AT H ANE CMAJEE N, AR &EXS HE 2 e IR .

8. As for the test results, “N/A” means “Not applicable”, “P” means “Pass” and “F” means “Fail”.
AR g R NI RRAEH, PR, ‘PR A,

Testing Lab.:
0] BELA
Address:

Hodit
Tel/H1E:

Email/5,FHRFH:

Web/ /A &] Fi k-

Guangzhou MCM Certification & Testing Co., Ltd.

I PN FRARAGL I 52 AR AT PR 23 7]

Building 2 No. 45 Zhong Er Section of Shiguang Road, Zhongcun Street, Panyu
District, Guangzhou City, Guangdong Province, China.

FE RN T R XA T R B B 45 5 2

0086-20-34777662

service@mecmtek.com

https://www.mcmtek.com
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